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UN38.3 Test Report
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Polymer Lithium-ion battery

Sample name : 3.7V, 380mAh, 1.406Wh

# 5 Model : HPY 752035
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Consignor : HuiZhou Haopinying Electronic Technology Co., LTD

R AL, AR SE T ARG I AR TR 5

Laboratory: Dongguan ZRLK Testing Technology Co., Ltd.

Hudk: TTARAEARSETTRS LT EOR P I A X T PG B 18 SRR YRR 2 5% D

Address: Building D, No.2, Jinyuyuan Mansion, No.18, Industrial West Road, Songshan Lake High-tech
Industrial Development Zone, Dongguan, Guangdong, China

HL 1% (Tel): +86-769-26621775

R E 4 % (Post Code): 523808

Email: Marketing@zrlklab.com

Web: www.zrlklab.com
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44’5 No.: ZKS211100492-1

RS BT 8 it 48 L R PR A W]
ZHRALE R Name HuiZhou Haopinying Electronic Technology Co., LTD
Consignor M BN T B OB E KA S BN
information Caifu Industrial Park, Changbu Village, Xinxu Town, Huizhou City,
Address ;
Guangdong, China
R RO T8 it 48 T RHECA PR A #)
Name HuiZhou Haopinying Electronic Technology Co., LTD
o BN TT A PH DO KA R E ) B
Address Caifu Industrial Park, Changbu Village, Xinxu Town, Huizhou City,
il 1E S B Guangdong, China
Manufacturer HL 1% +86-15768615304
information Phone number
IS A b -
Email address 1322871822@qq.com
Px dal: o
Website www.haopinwin.com
B RO T4 it 8 5 RHCA PR A )
Name HuiZhou Haopinying Electronic Technology Co., LTD
mn RPN 7 L PH DB T AN R B T Be N
Address Caifu Industrial Park, Changbu Village, Xinxu Town, Huizhou City,
T/ EE Guangdong, China
_ Factory ik +86-15768615304
information Phone number
S A b ik
Email address 1322871822@qq.com
W 41k i
Website www.haopinwin.com
AR BT it 488 P R PR A )
Name HuiZhou Haopinying Electronic Technology Co., LTD
o R T P DOFIT KA R E ] ey
(Fi) Address Caifu Industrial Park, Changbu Village, Xinxu Town, Huizhou City,
e e Guangdong, China
LIBEAEEERSS T
(Cell) Phone number +86-15768615304
Manufacturer —
information AH
Email address 1322871822@qq.com
Pl o
Website www.haopinwin.com
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FE 3R & B General product information

FEMRAL (R A A AT AL o 75
Sample Type( Rechargeable or not) .E/Yes Di/No
¥ 15 E Sample information:
BX A =3 N
R -’ ZRB#@%@%%%/@ Fillp=!
7 i A Polymer Lithium-ion o HPY 752035
Product Name battery Model
[ELz3 I Bt i 5 BO1#~B18#
Trade mark N/A Sample No. CO1#~C30#
NN ES BE 25
Nominal Voltage 3.7V Rated Capacity 380mAn
WUE Ae & 70 LA L L
Rated Energy 1.406Wh Charge Cut-off Voltage 4.2V
o . Pt 78 HL LR
roy
RRFEH LR 1900mA Standard Charging 76mA
Max. Charging Current Current
ST AR
Jer LR 7.6mA Discharge Cut-off 3V
Charge Cut-off Current Voltage
=N GEEEV T vHE T8 P R
Max. Discharging 7600mA Standard Discharging 76mA
Current Current
AR B R 00 £
Shape Prismatic Size 40.5720.5%7.5mm
\ o H IR TT 2
] R
Sa*rﬁmlleﬁl\iss 12.0g Connection composition 1S1P
P of series-parallel
H18E /& Cell information:
HLO S FRAR H T
Cell Model HPY 752035 Nominal Voltage 3.7V
e R ORTBCR LR
WEGE 380mAh Max. Discharging 7600mA
Rated Capacity Current

TRF_UN38.3_Rev.7_01
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EATE SRR ]
Accepted date

M2z H 18
Test date

2021-11-19 2021-11-19 ~ 2021-12-18

W7 v2:
) E b
Test method
and criterion

BeEE COT ki pis i @ i a6 s e T4
ST/SG/AC.10/11/Rev.7, 38.3
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.7, 38.3

R IR IRBh. s ANERRERG. Bk TR, sRfE0R

MHAT H . . . _— o
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
LW, EFERAEIEE COCTa R i fn i) g it IR AR E T
ST/SG/AC.10/11/Rev.7, 38.3 bruEE R,
MA4h it The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.7, 38.3.
25k Hi(Issue date):  2021-12-18
HIE L
Remark

il (HRAL) BHUR N R
Compiler: Henry Li @’%3 ‘\a‘f_‘ H{I\J’% [_}
(Position) (Test Engineer)

HRR ) | SR . AREE T BB B AR AT PR 2 7
Checker: Ben Zhang ggq’d_ja‘ Pern 2.bang Dongguan ZRLK Testing
(Position) (Item Engineer) ¢ Technology Co., Ltd.

fLHEHRLL) DE=

Approver: Ailis Ma 2 % % ‘/L}(;‘; 74’[4
(Position) (Approved by )

TRF_UN38.3_Rev.7_01
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il R R SR HE 405 il ‘ .
R | MR A 4R PR ER AL L 5 RIG Kk
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BEE CoTamimEmmEich s
1 TR A AL FRAET M) UN Manual of Tests and Criteria | WLH% 1 % /
Altitude simulation | ST/SG/AC.10/11/Rev.7, 38.3 k% T.1 Test | See Appendix 1 Passed
T
BAE CeT i@t Wi
2 R FRAET- M) UN Manual of Tests and Criteria | W4 2 Lk /
Thermal test ST/SG/AC.10/11/Rev.7, 38.3 il T.2 Test | See Appendix 2 Passed
T.2
BAE COFRBimEmmEics Wi
3 RN FRUETM) UN Manual of Tests and Criteria | W% 3 & /
Vibration ST/SG/AC.10/11/Rev.7, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
BEE CCFRBimEmmEics Wi
4 R FRETFMY UN Manual of Tests and Criteria | L3 4 e /
Shock ST/SG/AC.10/11/Rev.7, 38.3 il T.4 Test | See Appendix 4 Passed
T4
S BEE COFaBimEmmEich  wRigm
5 Ex":erﬁal FRUEFY UN Manual of Tests and Criteria | WLIH3 5 Lk /
short-circuit ST/SG/AC.10/11/Rev.7, 38.3 k3 T.5 Test | See Appendix 5 Passed
T5
BEE COFaiiyEmmEich i
6 B FRUETM) UN Manual of Tests and Criteria | W% 6 &k /
Crush ST/SG/AC.10/11/Rev.7, 38.3 X% T.6 Test | See Appendix 6 Passed
T.6
BEE CoFaBityEmmEich i
7 W FRAETF M) UN Manual of Tests and Criteria | W% 7 & /
Overcharge ST/SG/AC.10/11/Rev.7, 38.3 i35 T.7 Test | See Appendix 7 Passed
T.7
BEE TR imEmmEich e
8 A 1 T FRAET M) UN Manual of Tests and Criteria | WLi4% 8 Gk /
Forced discharge | ST/SG/AC.10/11/Rev.7, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
AR 2% A

Test environment

condition

ISR
Ambient temperature:

20°C -25°C; MEERE: 45%-75%
20C -25C, Ambient humidity: 45% -75%

TRF_UN38.3_Rev.7_01

500, 316 I
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Procedure i

Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test
T.8 shall be conducted using not otherwise tested cells or batteries.

DA 250 FH A T3] FA) P 28 g RV A2 TP HEAT 16 1 316 50 156 6 A1l 8 Zi AT i He ilde i v
SECIb . A TIRAERA 5 B, 58 7 TR 1 258 5 J5 IR B it .

44’5 No.: ZKS211100492-1

Batteries of BO1#~B09%# are full charged after one cycle;
Hijth BO1#~BO9# N 1 IRIE I HUIRES s

Batteries of B10#~B18# are full charged after 25th cycle;
Hith B10#~B18# 9 25 RAGIA I HUIRZS

Cells of CO1#~CO05# are 50% charged after one cycle;
H1:t5 COT#~CO5#9 1 IXAEH 5 50% 78 HURE;

Cells of CO6#~C10# are 50% charged after 25th cycle;
HLCs COB#~C10#HN 25 R AEH 5 50% 78 HUIRAS;

Cells of C11#~C20# are full discharged after one cycle;
Hits C11#~C20#4 1 IRAGFR 578 2 TR

Cells of C21#~C30# are full discharged after 25th cycle.
HL0S C21#~C30#4 25 KA Ja e & RS .

Remark:Circular preprocessing is provided by customers
R A TAL T H A PR

TRF_UN38.3_Rev.7_01 556 00, 416 7T
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£
Appendix 1
K 1 WIBRIT H 44 76 FARE L,
No. Name of Test Items Altitude simulation
e b1 g o N WX AT Before M 5 After Gk | EadE | R
P = FrhiiRas Mass loss |Residual OCV H
Sample No. | Sample status YT T LR VBT F i L (%) (%)
m (@) Vi (V) m(g) V2 (V) Test result
SRS
BO1# 1 OV Py Chrged 11.952 4.189 11.948 4.186 0.03 99.9 0
HRFEETH
BO2# 1 OYC Fuly Crarged 11.936 4.195 11.933 4.190 0.03 99.9 (0]
ERCEE S
BO3# 1 OYC Py Ghrged 11.958 4.190 11.955 4.187 0.03 99.9 0]
B E AT
BO4# 1 OV Fuly Charged 11.896 4.190 11.893 4.186 0.03 99.9 (0]
ERGEE S
BO5# L OV Fuly Charged 11.912 4.191 11.908 4.188 0.03 99.9 (0]
25 SEA T
B10# |, S ol Charged 11.925 4.194 11.923 4.190 0.02 99.9 (0]
25 FEATTEH
B11# |, CYCJ;u"y Craeg| 11691 4.190 11.689 4.185 0.02 99.9 (0]
25 FEA T H
B12# | 5  ly Charged 11.913 4.189 11.912 4.186 0.01 99.9 0]
25 FEA L H
B13# |, o Coly Charged| 11909 4.195 11.909 4.191 0.00 99.9 (0]
B14# 25 sE 11.945 4191 11.943 4187 0.02 99.9 0

25 CYC Fully Charged

LA H

: L-hs;  V-HEG D-ffd; R-BR; Rk, O-JGiltEe. oflF <. KR, . ik,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 BT 16 T
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W *® 2
Appendix 2
7 5 WRT H 44 5 R RS
No. Name of Test Items Thermal test
WA HT Before MR )5 After . 30 ok
R E BE R A DHAHT M5 RE Ik “'J%EEE Ak 2
Sample No. | Sample status | b | FFEEE | milEE | FFEEE 'V'aff/o ')033 Res'd(‘jz') ocvi R
m (@) Vi (V) m(g) V2 (V) Test result
HIRGEERH
BOT# |, Lo i, | 11948 4.186 11.941 4.122 0.06 98.5 o)
[ER/CLE SN
BO2# |, o oreg | 11:933 4.190 11.927 4.131 0.05 98.6 o)
HIRGEERH
BO3# |, L oy | 11955 4.187 11.948 4.131 0.06 98.7 e
HIRSELE T
BOA# |, Co o oreeg | 11:893 4.186 11.889 4.129 0.03 98.6 o)
HIRGEERH
BOS# |, Lepalobt | 11.908 4.188 11.901 4.123 0.06 98.4 o)
25 SEAFH
BIO# |5 ove rab onaes| 11923 4.190 11.919 4.133 0.03 98.6 o)
25 SEAETLH
BI# |5 ove ran comeg| 11689 4.185 11.682 4.134 0.06 98.8 o)
25 SEAETHL
B12# |5 ove rab onames| 11912 4.186 11.908 4.128 0.03 98.6 o)
25 SEA
BI3# |5 ove run conmeg|  11-909 4.191 11.903 4.121 0.05 98.3 o)
B14# 25 sE 11.943 4187 11.938 4133 0.04 98.7 o

25 CYC Fully Charged

LA H

: L-hs;  V-HEG D-ffd; R-BR; Rk, O-JGiltEe. oflF <. KR, . ik,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 %8I, 16
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M * 3
Appendix 3
7 3 WRT H 44 5 Tl
No. Name of Test Items Vibration
WA HT Before MR )5 After . 30 ok
*itﬁ]gﬁ% *ip%)ﬁgli& MIEZWED) MRS EETJ‘?% “'J%EEE {Mﬁtén
Sample No. | Sample status | b | FFEEE | milEE | FFEEE 'V'aff/o ')033 Res'd(‘jz') ocvi R
m; () Vi (V) m2(g) Va(V) Test result
HIRGEERH
BO1# | DovnE | 11941 4122 11.939 4.118 0.02 99.9 o)
HIREETE
BO2# |, Le R | 11027 4.131 11.924 4.126 0.03 99.9 o)
HIRGEERH
BO3# | onERL | 11948 4131 11.945 4.125 0.03 99.9 o)
HIRSELE T
BO4# |, LCe it | 11889 4.129 11.885 4.123 0.03 99.9 o)
HIRGEERH
BOS# |, L e RR 1 11.901 4123 11.898 4.118 0.03 99.9 o)
25 SEAFH
BIO# |, oo i g 11919 4.133 11.916 4.128 0.03 99.9 o)
25 SEAETLH
BIMH# | ooorn o g 11682 4.134 11.679 4.130 0.03 99.9 o)
25 SEAETHL
BI2# | S mn it | 11908 4.128 11.905 4.124 0.03 99.9 0
25 SEA
BIS# |, oocrm oy 11903 4.121 11.901 4.116 0.02 99.9 o)
B14# 25 sE 11.938 4133 11.931 4128 0.06 99.9 o

25 CYC Fully Charged

LA H

: L-hs;  V-HEG D-ffd; R-BR; Rk, O-JGiltEe. oflF <. KR, . ik,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 HOTL, 16 W
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W *® 4
Appendix 4
7 4 WRT H 44 5 ik
No. Name of Test Items Shock
WA HT Before MR )5 After . 30 ok
R E BE R A W T M RE Ik “'J%EEE Ak 2
Sample No. | Sample status | b | FFEEE | milEE | FFEEE 'V'aff/o ')033 Res'd(‘jz') ocvi R
m (@) Vi (V) m(g) V2 (V) Test result
HIRGEERH
BOT# |, Dbt | 11939 4.118 11.938 4114 0.01 99.9 o)
[ER/CLE SN
BO2# |, o oreg | 11:924 4.126 11.921 4.122 0.03 99.9 o)
HIRGEERH
BO3# |, L ey | 11945 4.125 11.942 4.121 0.03 99.9 o)
HIRSELE T
BOA# |, Co o ore | 11885 4.123 11.883 4.119 0.02 99.9 o)
HIRGEERH
BOS# |, e oo | 11.898 4.118 11.896 4.115 0.02 99.9 o)
25 SEAFH
BI1O# |5 ove b onaes| 11916 4.128 11.913 4.122 0.03 99.9 o)
25 SEAETLH
BI# |5 ove run coeg| 11679 4.130 11.678 4.126 0.01 99.9 o)
25 SEAETHL
B12# |5 ove rb onageg|  11-995 4.124 11.901 4.121 0.03 99.9 o)
25 SEA
BI3# | 5 overun conmeg|  11:901 4.116 11.897 4112 0.03 99.9 o)
B14# 25 sE 11.931 4128 11.928 4124 0.03 99.9 o

25 CYC Fully Charged

LA H

: L-hs;  V-HEG D-ffd; R-BR; Rk, O-JGiltEe. oflF <. KR, . ik,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 10 7T, JL16 T
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£ 5

Appendix 5
FF5 5 MR H 4455 SR i

No. Name of Test Items External short circuit
BO1# R 55.7 0 /
BO2# 1 ﬁgﬁfﬁi‘zi ) 55.8 o) /
BO3# G 55.9 0 /
BO4# 1 ﬁgﬁf‘;ﬁﬁi ) 55.3 o) /
BO5# . 3?5%;2;2 s 55.2 o] /
B10# A 55.7 o) /
B11# 25 vty chaged 5.5 0 /
B12# A 5.6 o) /
B13# A ol 55.3 o) /
B14# ”s gfffﬁﬁfge ; 55.8 o) /
LR H

E: DR R FLlk; O-ffl. R, Ttk

D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

Note:

TRF_UN38.3_Rev.7_01

BT, 16 T
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 * 6
Appendix 6
i 6 | WRBUR K B
No. Name of Test ltems Crush
. TRF il 2 T ¢ v B
] = 1 Sl NA
*¥ HH élﬁ_'? *¥ HH ’Ij(#f\ Max. External Temperature {)I_\IU Tﬁ%% %’ﬂf
Sample No. Sample status (C) Test result Remark
HIK 50% % =
Co1# 1 CYC 50% Capacity 21.3 o /
B IK 50% % &
Co2# 1 CYC 50% Capacity 281 o /
HIK 50% % =
Co3# 1 CYC 50% Capacity 216 o /
B 50% % &
COo4# 1 CYC 50% Capacity 214 o /
IR 50% % &
Co5# 1 CYC 50% Capacity 215 o /
25 IR 50% %5
Co6# 25 CYC 50% Capacity e o /
25 IRk 50%% &
Co7# 25 CYC 50% Capacity 276 0 /
25 IR 50% %5
Cos# 25 CYC 50% Capacity 21.9 o /
25 IR 50% H &=
Coo# 25 CYC 50% Capacity 27.6 0 /
25 X 50%% &
C10# 25 CYC 50% Capacity 214 o /
LR 5
: D-filfh;  F-f2k;  O-Tofiffk. oK.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7_01
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Mo® 7
Appendix 7
Frs T H 44 %5 i 7
No. Name of Test Items Overcharge
Bt i 5 FERIRES Dt R I
Sample No. Sample status Test result Remark
HIGEA T
806# 1 CYé\FjuEIIy Charged O /
HIRGEETH
BO7# 1 CYC}Z\FJL-lEI‘Iy Charged O /
HIRGEATH
BO8# 1 CYCAIZUEIIy Charged O /
HRGEETRE
Bog# 1 CYé\I:jlﬁly Charged o /
25 WSE AT H
B1 5# 25 CYé\lZuEIIy Charged O /
25 REaERH
B16# 25 cvé\ Fjjly Charged O /
25 RSB H
B1 7# 25 CY(}?\IZU':;Iy Charged O /
25 WSEAFoH
B1 8# 25 CYé\IZu?Iy Charged O /
LR EH

o DRk F-R2K; O-TEfifA. oK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7_01
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W % 8
Appendix 8

o) 8 AT H 4275 Etalh G
No. Name of Test Items Forced discharge

B4 5 B RS VR iE

Sample No. Sample status Test result remerk
C11# 1 Cyﬁc‘(f\ﬁﬁfﬁnfged © /
cros 0 /
C13# 1 C—Yé_c‘({\u% %fﬁ:%;ed © /
crat  JpEemn 0 /
C15# o 0 /
C16# et 0 /
Cc17# o 0 /
C19# 1 C@’:ﬁ%ﬁﬁied © /
cao8 0 :
cat BIRENE 0 :
coot 0 :
C23# AL el © /
C24# 25 g%@%%ﬁiz‘!ﬁged © /
cos 0 /
C64# ot 0 /
c27# A el 0 /
cs# A bt 0 /
c2o# A el 0 /
caos S TEEH 0 :

E: Dk Felgk; O-JEfRfA. JoiEk.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7_01 14 70, 16 T
Page 14 of 16




44’5 No.: ZKS211100492-1

B om R A
Sample photo

3 7 300w,
+ 1 0EM HiE199T

T T TR PPN M 1971

[T T T T
172 A SRR SRE o | o

R 7 777

2 4o SHEE SEREaRa0 1 2
2 S SEE SRR | o

108

kkkkkkkk The end kkkkkkkk

TRF_UN38.3_Rev.7_01 #1571, 316 1T
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Important Notice
1. ARETC ZRIK 55 % L
The test report is invalid without the official stamp of ZRLK.
2. REARREEBMEFE, A H EEHE AR

Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
3. AR TCHbEN . BN R g AR AL TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
4. BN G S BORE,  FEORUE FR R AL FIRE S DL RS S B AR ], 75 DA s ) A AN A
FEAFTAHR TTAE
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

5. AIREIRSLAL.
The test report is invalid if altered.

6. XPRIRARE A A U, N TRk S 2 B RN kg AR Y .
Objection to the test report must be submitted to ZRLK within 15 days.

7. ARIRE DO IERFE i 55T
The test report is valid for the tested samples only.

8. AEARTIRE VAL AU BRANE FR) W5 A5 Tt A AT AN e ke O B A7 gl A A U P WA EBR PR RS 2
ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

9. ARG AR MNMESE
The Chinese contents in this report are only for reference.

10. CNAS R K “Se” HITH

“Y¢” item cannot be Accredited by CNAS.

TRF_UN38.3_Rev.7_01 %16 71, 3£16 1T
Page 16 of 16



